



Pos	Part Number	Description	Additional Text	Quantity
1	81230002100	IGNITION COVER		1.00
2	81230040000	IGNITION COVER GASKET		1.00
3	0402040980	Needle roll.DIN5402 NRB 4X9.8		2.00
4	83039004000	STATOR		1.00
5	78039205000	ROTOR EXC 08		1.00
6	49030021000	COLLAR NUT M12X1 R/S		1.00
7	0137120000	SPRING WASHER DIN0137-B12		1.00
9	59039034000	pulse generator KOKUSAN 4K3-A/		1.00
10	0025050166	HH collar screw M5x16 TX30		2.00
11	81230002010	RETAINING PLATE		1.00
12	0991040083S	flat head screw DIN 7991 M4x8		1.00
13	78039090000	SPARK PLUG CONNECT. AP-TRS1908		1.00
14	75039093000	SPARK PLUG M12X1,25 LKAR8AI-9		1.00
15	58439006000	Ignition coil		1.00

16	0025060166	HH collar screw M6x16 TX30		2.00
50	0025060306	HH collar screw M6x30 TX30		4.00
51	0025060506	HH collar screw M6x50 TX30		3.00
52	0025050306	HH COLLAR SCREW M5X30 TX30		3.00